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FCCID: 2BCUE-P8GLOBAL

Band41 10MHz_QPSK_HCH_2685MHz_RB_1 0 _NTNV
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2675 2690 0.2 / ! / / / /
2690 2691 0.2 / 1 2690.000 -17.08 -10 Pass
2691 2705 1 CHP 2 2700.980 -46.19 -25 Pass
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Band41l 10MHz_16QAM_LCH_2501MHz_RB_1 0_NTNV
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2485 2495 1 CHP 1 2493.892 -29.08 -13 Pass
2495 2496 0.2 / 2 2495868 -31.08 -13 Pass
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Band41 10MHz_16QAM_HCH_2685MHz_RB_1 0_NTNV
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FCCID: 2BCUE-P8GLOBAL
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2691 2705 1 CHP 2 2703.800 -46.09 -25 Pass
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Band41l 15MHz_QPSK_HCH_2682.5MHz_RB_1_0 NTNV
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2667.5 2690 0.3 / ! / / / /
2690 2691 0.3 / 1 2690.250 -15.56 -10 Pass
2691 27025 1 CHP 2 2691.930 -33.15 -10 Pass
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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